

This certificate of compliance validates the following

TEST REPORT NUMBER: SA099-A CERTIFICATE NUMBER: MPA BS-Z-092/19
DATE OF ISSUE: 25-10-2018 DATE OF ISSUE: 14-10-2020
DATE OF EXPIRY: N/A DATE OF EXPIRY: 20-06-2024

NAME OF FACTORY/
MANUFACTURER: voestalpine Krems GmbH

NAME OF THE BRAND: vrame
MODEL/NO: Voestalpine Vrame Fire
6050 L-FI

CERTIFICATION
MARK:
-

FACTORY ADDRESS/REGION: Schmidhüttenstr. 5
A-3500 Krems
Austria

LOGO ON THE
PRODUCT: -



DESCRIPTION OF THE PRODUCT:	Non-loadbearing fully glazed butt-jointed fixed partition with fire-resistant properties.		
TEST STANDARD:	BS476-20, BS476-22		
TEST DESCRIPTION:	The test specimen was a non-loadbearing fully glazed butt-jointed fixed partition on to which two Pyroguard EI60 INT glazing panes were fixed in a supporting construction. The test specimen was heated up in a furnace from room temperature to about 950°C within 63 min.		
SPECIFICATION OF TEST SPECIMEN:	The size of the overall construction of the specimen was w x h x t = 2,985 mm x 3,005 mm x 60 mm. The sizes of the panes were w x h x t = 1,433 mm x 2,895 mm x 23 mm and w x h x t = 1,493 mm x 2,895 mm x 23 mm.		
TEST RESULT:	MAINTENANCE OF FUNCTION	INTERPRETATION	RESULT
	FIRE INTEGRITY FOR AT LEAST 62 MIN	SUCCESSFUL	PASS
	INSULATION FOR AT LEAST 54 MIN		

NAME OF TEST FACILITY: Thomas Bell-Wright
TEST FACILITY: PO BOX 26385, Dubai, UAE
ADDRESS/REGION: +971 (0) 4 821 5777
Email: fire@bell-wright.com, Website: www.bell-wright.com

PRODUCT APPLICATION GUIDELINE (END USE): The product is delivered as a frame construction, i.e. a frame, glass panes and panels including all fittings for assembly. The assembled construction is installed with the appropriate wall connections according to the detailed prescriptions in the manual of the manufacturer. Prior to assembly and installation the personnel must be instructed.

SIGNED BY:



The above certificate is valid only when installed in accordance with the 'Product Application Guideline (End Use)'. To verify the validity of the product please log into our website, click on 'others' and then on 'certificates'. You will find a list of manufacturers and a certificate with the number as given above.

ACCREDITED BY: DAKKS
AS PER: ISO/IEC 17065
VALIDITY: 1st OCTOBER 2022
REFERENCE NUMBER: D-ZE-11267-01-00

UKAS
ISO/IEC 17025
N/A
Testing Laboratory: 4439

THE LIST OF ACCREDITED TESTS (FIRE AND LIFE SAFETY PRODUCTS ONLY)

TEST STANDARD	TITLE
BS476-20	Fire tests on building materials and structures. Method for determination of the fire resistance of elements of construction (general principles)
BS476-22	Fire tests on building materials and structures. Methods for determination of the fire resistance of non-loadbearing elements of construction

